YINTERSPORT

THE HEART OF SPORT

E4.1
PROGRAMMABLE
MAGNETIC ELLIPTICAL

ENGLISH MANUAL




Thank you

Thanks for purchasing this product. The product will help you exercise your muscles in the correct way and to improve
your fitness — and all this in a familiar environment.

Precautions

WARNING: This elliptical trainer has been designed and constructed to provide maximum safety. Nevertheless, certain
precautions should be taken when using exercise equipment. Read the whole manual before assembling and using the
elliptical trainer. The following safety precautions should also be observed:

*It is the responsibility of the owner to ensure that all users of the elliptical trainer are adequately informed of all
precautions. Use the elliptical trainers only as described in this manual.

*Keep children and pets away from this equipment at all times. DO NOT leave them unsupervised in the room where this
elliptical trainer is kept.

*Inspect and assemble all parts regularly. Replace and worm parts immediately.

*Place the elliptical trainer on a level surface, with at least 1.0 m of clearance on each

side of elliptical trainer. To protect the floor or carpet from damage, place a mat under the elliptical trainer.

*Keep the elliptical trainer indoors, away from moisture and dust. Maintain the using place ventilation. DO NOT use it in the
airless place.

*Don’t put any sharp things around the elliptical trainer.

*Wear appropriate clothes while exercising; do not wear loose clothes that could become caught on the elliptical trainer.
Always wear athletic shoes for foot protection while exercising.

*Do not use this product if more than 130kg of weights.

*Do not put your hands on the moving parts to prevent injures.

*Keep your pedaling speed in a controlled way.

«If you find your elliptical trainer works abnormal, do not use it immediately.

*No more than one person should operate the elliptical trainer at one time.

*If you feel pain or dizziness while exercising, stop exercising immediately and ask for a doctor.




Safety notice

When you are remedial or have below symptoms, after discussing with your doctor, then

could use this elliptical trainer.

Waist paining now and leg, waist, neck hurt before, legs, waist, neck and hand numbly please do not use.
Have anamorphic arthritis, rheumatic and gout.

Have osteoporosis and other abnormality.

Have perfunctory system obstacle (heart disease, blood obstacle, hypertension ).

Have breath obstacle.

Using the manpower pulse adjust machine or insert into the body machine.

Have sarcomata.

Have thrombus or other symptoms.

. Have diabetes or be caused by diabetes feeling obstacle.

10.Have skin trauma.

11.Hyperpyrexia caused by sick(38or over 38).

12. Abnormal back bone or back bone bending.

13.Pregnant or catamenia.

14.Feel physical abnormality, need convalesce.

15. Body condition is not very well.

16.The aim is to healing.

17. Except the upper symptoms, feel other physical abnormality.

Before beginning any exercise program, consult your physician. This is especially important for
persons over age 35 or persons with pre-existing health problems. To reduce the risk of serious
injury, read all important precautions and instructions in this manual and all warnings on your
elliptical trainer before using your elliptical trainer.

CHeNoOORWNE




Pre-assembly Notes

Open the boxes:
Make sure to inventory all the parts that are included in the box. Check the hardware chart of a full count of the number

of parts included for proper assembly . If any of the parts are missing, contact with the dealer.

O ©

DE(45)-2  ©B.E5*20(3311 ©10(42)-4 8 5=R25(35}5  D15(39)-4

OlOH wm) <) =

8327 MB(36)-6 MSx10(a7)-4  ST4x16(38-10  M4x10(48)-4

) ) Ge )

MEx15(46)-2 ME=20(37)-5 ME=40{40)=4
MEx50(31)-4 MExET % 20(34)-2

) )

M10x50(41)-4 D10%56(44)-2




NO. NAME SPECIFICATION QTY
Allen C.K.S. half thread screw

31 M8x50%20 4
Spring washer

32 o8 7
Flat washer

33 D8.5xP20xt1.5 11
Allen C.K.S. half thread screw

34 M8x65%20 3
Curve washer

35 ®8.5xR25%t2.0 6
Hex self-locking nut

36 M8 6
Allen C.K.S. full thread screw

37 M8x20 6
Philips C.K.S. self-tapping screw

38 ST4x16 10
Wave spring washer

39 ®15 4
Allen C.K.S. half thread screw

40 M8x40%20 4
carriage screw

41 M10x50x%20 4

42 Flat washer ®10 4
Allen C.K.S. hollow screw

44 $10%56.5-M6x20 2
Flat washer

45 o6 2
Allen C.K.S. full thread screw

46 M6x%15 2
Philips C.K.S. full head screw

47 M5x%10 4
Philips C.K.S. full head screw

48 M4x10 4




] Name Specifications QTY
L- shape wrench 5x80x80S 1
O < L- shape wrench 5X35X85S 1
= L- shape wrench 6X40X120 1
~ ‘ Cross spanner 15#&17# 1
s | | Cross open spanner 1

GATHER YOUR TOOLS
Before starting the assembly of your unit, gather the necessary tools. Having all of the equipment at hand
will save time and make the assembly quick and hassle-free.

CLEAR YOUR WORK AREA

Make sure that you have cleared away a large enough space to properly assemble the
unit.Make sure the space is free from anything that may cause injury during assembly.After
the unit is fully assembled,make sure there is a comfortable amount of free area around the
unit for unobstructed operation.

NOTE: Each step number in the assembly instructions tells you what you will be doing. Read
and understand all instructions thoroughly before assembling .




Technical

Information

PRODUCT E4.1

DIMENSION Unfold 1300x530x1600mm
SPEED RATIO 8

FLYWHEEL Double way, ©280/6kg
RESISTANCE 32

FRAGMEN

STRIDE LENGTH

330X 175MM

Product instruction

Console

Handle pluse
Handle bar

Arm upper

Bottle cage

Arm lower

Wheel
Front stabilizer

Pedal supporter

Rear stabilizer



ASSEMBLY INSTRUCTIONS |

Step 1:

Attach the front stabilizer
(2) to the main frame (1)
with curved washer(33),
spring washer(32) and
Allen C.K.S. half thread
screw(31).

Step 2:

Attach the rear stabilizer
(3) to the main frame (1)
with curved washer(33),
spring washer(32) and
Allen C.K.S. half thread
screw(31).




Step 3:

1.

Attach the Upright post decoration strip(89)
to the upper upright post(4),take upright
post cover(16) off from the main frame(1)
and cover it on the upper upright post(4).
Connect motor communication wire(24) and
console communication wire(25).

Attach upper upright post(4) to the main
frame(1) with curve washer(35), spring
washer(32), Allen C.K.S. full thread
screw(34) and flat washer(33), spring
washer(32), Allen C.K.S. half thread
screw(37) and Allen C.K.S. half thread
screw(34), flat washer(33), Hex self-locking
nut(36).

Attach upright post cover(16) and Upright
post decoration strip(89) to the main
frame(1).

Attach bottle holder(14) to upper upright
post(4) with Philips pan head full thread
screw(38).

Attach the axle(15) to the upright post(4).
Tip: Put the communication wires and
resistance adjust knob wire into the upright
post, and make sure all screws are in the
hexagonal hole before tighten all the bolts.




Step 4:

1.Attach the wave spring washer(39) to
the axle(15 ),attach the body arm set(5)
to the axle(15), tighten with the flat
washer(33) and Allen C.K.S. full thread
screw(37)

Step 5:

1. Attach Body arm(L)(6) to Body arm
set(5),tighten with Curved washer(35), Allen
C.K.S. half thread screw(40),and Hex self-
locking nut(36).

2. Attach the Body Arm cover 1(Upper) 17 and
Body Arm cover 2(Upper) 18 to the Body
arm(L)(6),tighten with Philips C.K.S. self-
tapping screw(38).

3. Attach the Body arm(R)(7) same as above
steps.

Tip: Make sure all screws are in the

hexagonal hole before tighten all the bolts.

10



Step 6:

1.

Attach the Pedal(L) 13 to the Pedal
supporter(L/R)(8),tighten with carriage screw(41),
Flat washer(42),and Hex locking nut(93).

Attach the Pedal(R)(14) to the Pedal
supporter(L/R)8) as the same way. Tip: Make sure
all screws are in the hexagonal hole before tighten
all the bolts.

Step 7:

1.

Attach the Wave spring washer(39) to the axle Al
of main frame(1),and attach the axle bushing A2 of
Pedal supporter(L/R)(80) to the axle Al, tighten
with the Flat washer (33) and Allen C.K.S. full
thread screw(37).

Attach the U shape plate A3 of Pedal
supporter(L/R)(8) to the axle bushing A4 of main
frame(1),tighten with Allen C.K.S. hollow screw(44),
Flat washer(45),and Allen C.K.S. full thread
screw(46).

Attach the Body Arm cover 1(19) and Body Arm
cover 2(20) to the Pedal supporter(L/R)(8),tighten
with Philips C.K.S. self-tapping screw(35).

Install right pedal supporter(14) with the same way.

11



Step 8:

1. Handle pulse connection wire
(28)through the Upright post(4),and
attach the Handlebars(9) to Upright
post(4),tighten with T-shaped rotary
knob(21).

2. Attach Console fixed piece(10) to the
Upright post(4),tighten with Philips
C.K.S. full head screw(47).

Tip: Make sure all screws are in the
hexagonal hole before tighten all the
bolts.

12



Step 9:

1.

Connect the Console communication wire
(25) and Console connection
wire(30),connect the Handle pulse
connection wire(28) and Console
outset(29).

Attach the Console(11) to the Console fixed
piece(10),tighten with Philips C.K.S. full
head screw(497).

Attach the Handlebar cover(L)(22) and
Handlebar cover(R)(23) through the
Handlebars(9) to the Upright post(4),tighten
with Philips C.K.S. full head screw(48).

Tip: Make sure all screws are in the hexagonal
hole before tighten all the bolts.

Tip: Adjust the handlebar (9) to a suitable
place, about 100mm away from the console
(11)

13



Half-drawing for assembly

<




NO. NAME SPECIFICATION QTY

Main frame

Part list

Rear stabilizer

Upright post

Saddle post

Body arm upper(L)

Body arm upper(R)

Pedal supporter(L/R)

Handle bar

Consolefixed piece
10 1

Console
11 1

Bottle holder

12 1
Pedal(L)
13 1
Pedal(R)
14 1
Axle ®15x311.5
15 1

Bottom stand post cover
16 1

Body Arm cover 1(Upper)
17 2

Body Arm cover 2(Upper)
18 2

Body Arm cover 1(Bottom)
19 2

Body Arm cover 2(Bottom)
20 2

T-shaped rotary knob

21 M8x30 1




Handlebar cover(L)

Philips C.K.S. full head
screw

48 M4x10
Philips C.K.S. full head
screw
49 M5%10
Upright post decoration
strip
89
Knob
93

22 1
Handlebar cover(R)

23 1
Motor communication wire

24 1
Consolecommunication wire

25 1
Handle pulse connection wire

28 2
Console connection wire

29 2
Console connection wire

30 1
Allen C.K.S. half thread screw 8x50%20

31 4
Spring washer

32 8 7
Flat washer ©8.5x®20x%t1.5

33 11
Allen C.K.S. half thread screw

IM8x65x20

34 3
Curved washer 08.5xR25x%t2.0

35 6
Hex self-locking nut 8

36 6
Allen C.K.S. full thread screw

8x20

37 6

Philips C.K.S. self-tapping screw
[ST4x16

38 10
Wave spring washer ®15

39 4
Allen C.K.S. half thread screw

40 M8x40%20 4
carriage screw

41 M10%50%20 4
Flat washer

42 ®10 4

43 Hex self-lockig hut M10 3
Allen C.K.S. hollow screw

44 ®10%56.5-M6%20 2
Flat washer

45 6 2
Allen C.K.S. full thread screw

46 M6x15 2
Philips C.K.S. full head screw

a7 M5x%10 4

16



Drawing for assembly

17




18



Part list

NO. NAME SPECIFICATION QTY

Main frame

1 1
Front stabilizer

2 1
Rear stabilizer

3 1
Upright post

4 1
Saddle post

5 2
Body arm(L)

6 1
Body arm(R)

7 1
Pedal supporter(L/R)

8 2
Handlebars

9 1
Consolefixed piece

10 1
Console

1 1
Bottle holder

12 1
Pedal(L)

13 1
Pedal(R)

14 1

Axle [p15%311.5

15 1
Bottom stand post cover

16 1
Body Arm cover 1(Upper)

17 2
Body Arm cover 2(Upper)

18 2
Body Arm cover 1(Bottom)

19 2
Body Arm cover 2(Bottom)

20 2
T-shaped rotary knob

21 M8x30 1
Handlebar cover(L)

22 1
Handlebar cover(R)

23 1
Motor communication wire

24 1

25 Console communication wire 1

19



Magnetic sensor

26 1
Power communication wire

27 1
Handle pulse connection wire

28 2
Consoleconnection outputwire

29 2
Consoleconnectioninput wire

30 1
Allen C.K.S. half thread screw 8x50%20

31 4
Spring washer »8

32 11
Flat washer 08.5xD20xt1.5

33 13
Allen C.K.S. half thread screw

8x63x20

34 3
Curved washer 08.5xR25x%t2.0

35 6
Hex self-locking nut 8

36 12
Allen C.K.S. full thread screw

8x20

37 11
Philips C.K.S. self-tapping screw

38 [ST4x16 36
Wave spring washer

39 >15 4
Allen C.K.S. half thread screw

40 M8x40%20 4
carriage screw

41 M10x50%20 4
Flat washer

42 @10 8
Hex locking nut

43 M10
Allen C.K.S. hollow screw

44 ®10%x55-M6%20 2
Flat washer

45 6 2
Allen C.K.S. full thread screw

46 M6x15 7
Philips C.K.S. full head screw

47 M5x10 4
Philips C.K.S. full head screw

48 M4x10 4

20



Philips C.K.S. full head screw

49 M5x%10
power adapter

50
motor

51
Body Arm bushing

52 ©38x15.4
End cap

53 D25xt1.5
Handle pulse set

54
Foam [p22x13.0x420

55
Fly wheel set ®280/6kg

56
Motor belt

57 450PJ6
Magnetic fixed set

58
Spring washer/Circlip for shaft

59 12
Magnetic control fixed axle

60 D12x50
Wheel

61 55X 25.8
Allen large hollow flat head bolts

62 D8x33xM6%15
End cap PT40X80X1t1.5

63
Foot pad [P47x10.5

64
Hex nut

65 M8
Allen C.K.S. full thread screw

66 M8x120
Idler connecting shaft

67 D15%30
Tension pulley

68 D43.5%25.5
Circlip shaft

69 10
Circlip shaft fixed piece 1

70

71 Circlip shaft fixed piece2

21



72 Crank set

73 Disc cover

74 Disc D378.6x32
75 Belt pulley ©263.7%x22.2
76 Crank axle D17x111.3
77 Circlip for shaft 17

78 Allen C.K.S. full thread screw 5/16-18UNC-1"
79 Magnetic induction block

80 Philips C.K.S. self-tapping screw ST4x12

81 Brake tension spring

82 Foam grip D30xt3.0x350
83 Pipe plug D32xt1.5

84 Deep groove ball bearing 6002-2RS
85 Deep groove ball bearing 6000-2RS
86 Motor cover(L)

87 Motor cover(R)

88 Tension pulley

89 Upright post decoration strip

90 Philips C.K.S. Self-tapping screw ST4x25

91 Philips C.K.S. Self-tapping screw ST4x20

92 Brake wire

93 knob

94 Deep groove ball bearing 6203-2RS

95 Roller bush set

96 Hexagon flat head half tooth bolt 10x55x15
97 Power set 1020x®10x8

22



COMPUTER OPERATION
DISPLAY FUNCTIONS

ITEM DESCRIPTION+
TIME Count up - No preset target, Time will count up from 00:00 to maximum 99:59 with each increment is 1 minute.
Count down - If training with preset Time, Time will count down from preset to 00:00.
Each preset increment or decrement is 1 minute between 00:00 to 99:00.
SPEED Displays current training speed. Maximum speed is 99.9 KM/H or ML/H.
RPM Displays the Rotation Per Minute. Display range 0~15~999
DISTANCE Accumulates total distance from 0.00 up to 99.99 KM or ML. The user may preset target distance data by using UP/DOWN
button.
Each preset increment or decrement is 0.1KM or ML between 0.00 to 99.90.
CALORIES Accumulates calories consumption during training from 0 to maximum 9999 calories.
(This data is a rough guide for comparison of different exercise sessions which can not be used in medical treatment.)
PULSE User may set up target pulse from 0 - 30 to 230; and computer buzzer will beep when actual heart rate is over the target
value during workout.
WATTS Display current workout watts. Display range 0~999.
MANUAL Manual mode workout.
BEGINNER 4 PROGRAM selection.
ADVANCE 4 PROGRAM selection.
SPORTY 4 PROGRAM selection.
CARDIO Target HR training mode.
WATT WATT constant training mode.
PROGRAM

23



key function:

ITEM

DESCRIPTION

Up (Encoder)

Increase resistance level
Setting selection.

Down (Encoder)

Decrease resistance level
Setting selection.

Mode / Enter

Confirm setting or selection.

Press and hold for 2 seconds, computer will reboot and start
from user setting.

Reset Reverse to main menu during preset workout value or stop
mode.
Start/ Stop  |Start or Stop workout.
Recovery Test heart rate recovery status.
Body fat In stop mode, press it for body fat measurement

Operation:

POWER ON
Plug in power supply, computer will power on and display all
segments on LCD for 2 seconds (Drawing 1).

iili

1
A A A A A A

Drawing 1

24



WORKOUT SELECTION

Use UP or DOWN (Encoder) to select workout Manual (Drawing 2)-> Beginner(Drawing 3) -
Advance (Drawing 4) - Sporty(Drawing 5) - Cardio(Drawing 6) - Watt(Drawing 7).

IME =, N/ lME N/ =, lME - Re=/
0" ™ = 01 1™ (| 00 0™ (]
Lt A bl "l Dl ) bl )
[SPEED ] DISTANCE HED DISTANCE [SPEED] DISTANCE
mnn nrn nn nnn nn nnn
LU Loy Ly Loy UL Uy
n N — CALDRIES n S — cnwmzs n e — CM[IRIES
ul  MANGHL | ul  BEGINNER u ul HIVENCE u
Drawing 2 Drawing 3 Drawing 4
TIME
= 0™ (] r
L J bt
HED

WATT
) ) D () )

SROR v

vV

CARIIC

Drawing 5 Drawing 6

Drawing 7




Manual Mode

Press START in main menu may start workout in manual mode.

1. Use UP or DOWN (Encoder) to select workout program, choose Manual and press MODE / ENTER to get into.

2. Use UP or DOWN (Encoder) to set TIME (Drawing 8), DISTANCE (Drawing 9), CALORIES (Drawing 10), PULSE
(Drawing 11) and press MODE / ENTER to confirm.

3. Press START/STOP keys to start workout. Use UP or DOWN (Encoder) to adjust load level. Load level display in
WATT window, no adjusting for 3s, it will switch to display WATT (Drawing 12).

4. Press START/STOP keys to pause workout. Press RESET to reverse to main menu.

i F F
a0t A a0t 0 a0t Al
[!AE [!AE
LLLrL Ly
MANLIAL MANLAL MANLAL U
Drawing 8 Drawing 9 Drawing 10
lME N N’ N/
AN (] |y (]
Rl Ol ! bl Ll
DISTANCE HED
nnn
(NLR]N] :
MANLAL f b G ]
Drawing 11 Drawing 12

26




Beginner Mode

1. Use UP or DOWN (Encoder) to select workout program, choose
Beginner mode and press MODE / ENTER to get into.

2. Use UP or DOWN (Encoder) to select Beginner program 1~4

(Drawing 13) and press MODE / ENTER to get into.

Use UP or DOWN (Encoder) to set TIME.

Press START/STOP key to start workout. Use UP or DOWN

(Encoder) to adjust load level.

5. Press START/STOP key to pause workout. Use RESET to reverse
to main menu.

kW

Advance Mode

1. Use UP or DOWN (Encoder) to select workout program, choose
Advance mode and press MODE / ENTER to get into.

2. Use UP or DOWN (Encoder) to select Advance program 1~4

(Drawing 14) and press MODE / ENTER to get into.

Use UP or DOWN (Encoder) to set TIME.

Press START/STOP key to start workout. Use UP or DOWN

(Encoder) to adjust load level.

5. Press START/STOP key to pause workout. Use RESET to reverse
to main menu.

how

] ]
BRIV
_l'll'_'El.Ll WY

Drawing 13

10V HNCE

Drawing 14

27



Sporty Mode

Use UP or DOWN (Encoder) to select workout program, choose
Sporty mode and press MODE / ENTER to get into.

. Use UP or DOWN (Encoder) to select Sporty program 1~4

(Drawing 15) and press MODE / ENTER to get into.

Use UP or DOWN (Encoder) to set TIME.

Press START/STOP key to start workout. Use UP or DOWN
(Encoder) to adjust load level.

Press START/STOP key to pause workout. Use RESET to
reverse to main menu.

Cardio Mode

N

S

Use UP or DOWN (Encoder) to select workout program,
choose H.R.C. and press MODE / ENTER to get into.
Use UP or DOWN (Encoder) to set Age (Drawing 16).
Use UP or DOWN (Encoder) to select 55% (Drawing
17).75%.90% or TAG (TARGET H.R.) (default: 100).
Use UP or DOWN (Encoder) to set workout TIME.
Press START/STOP key to start or stop workout. Use
RESET to reverse to main menu.

= |
= . ||
[ ] 1 ] ]
S
CoOmoTy
Ly |

Drawing 15

. ‘
- =

=3

WATT

R g g

| b [ | men

[ L ¥y A et |

Drawing 17

28



Watt Mode

1. Use UP or DOWN (Encoder) to select workout program, choose

WATT and press MODE / ENTER to get into.
2. Use UP or DOWN (Encoder) to set WATT target. (default: 120,

Drawing 18)

3. Use UP or DOWN (Encoder) to set TIME. ',:' | OTT CETTTNG
4. Press START/STOP key to start workout. Use UP or DOWN UUSIE A [ L R A
(Encoder) to adjust Watt level. )
5. Press START/STOP key to pause workout. Use RESET to Drawing 18
reverse to main menu.
RECOVERY L - -
ROy 100
After exercising for a period, keep holding on hand grips or = R
wearing chest strap and press RECOVERY key. All function
display will stop except “TIME” starts counting down from 00:60
to 00:00 (Drawing 19). Screen will display your heart rate - oy .
recovery status with the F1, F2.... to F6. F1 is the best, F6 is the RECOVERY
worst (Drawing 20). User may keep exercising to improve the :
heart rate recovery status. (Press the RECOVERY button again Drawing 19
to return the main display.)
Pl =
o (Y

RECDVERY

Drawing 20




BODY FAT

=

In STOP mode, press the BODY FAT key to start body fat measurement.
2. Console will remind to input user GENDER (Drawing 21), AGE, HEIGHT, WEIGHT, then begin to
measure.
3. During measuring, users have to hold both hands on the hand grips. And the LCD will display “="
“= =" (Drawing 22)for 8 seconds until computer finish measuring.
4. LCD will display BODY FAT advice symbol, BODY FAT percentage (Drawing 23), BMI (Drawing
24) for 30 seconds.
5. Error message:
*The LCD displays “= = " “ = =" (Drawing 25)—-means not hand the grip or wear chest strap
correctly.
*E-1-There is no heart rate signal input detected.
*E-4—Occurs when FAT% is below 5 or exceeds 50 and BMI result is below 5 or exceeds 50
(Drawing 26).

= ======== (1
HEX - MALE 0aY FRT FRT
Drawing 21 Drawing 22 Drawing 23
==m==S=== {1 = =
aMI 00V FRT A00v FRT

Drawing 24 Drawing 25 Drawing 26




CONNECT SMART PHONE

It is compatible with the app | Console+ with real routes and maps, interactive workout videos and data file of your training.
Download on your smart phone or tablet the app | Console+ via Google Play for Android and via APP Store for 10S or by
using the QR code below.

iConsole Global

i console

[1] Login to the iConsole application and after creating your personal account
click on "GET STARTED" located on the top right.

[2] Tap any of the programs and a login window will immediately appear where
you will need to connect the iConsole application to the elliptical.

[3] Tap the matching devices like 'iConsole-XXXX' (X means random digit) to pair;

Supported versions for iConsole:
-For Android devices: 5.0 or later.
- Requires iOS : 11.0 or later. Compatible with iPhone, iPad, and iPod touch.

31



It is compatible with the app Kinomap (subscription required). Download the Kinomap app on your smartphone or tablet .
(Google Play for Android & APP Store for |10S).

Train all around the world with interactive videos and routes.

Explore the world, monitor your performance, share your experience with the whole Kinomap community.

Invite and compete with other users of the Kinomap APP or you can also train by yourself and try to compete and surpass
your own previous performances.

Search, download & install Kinomap over Apple Store or
Google Play depending on your smartphone system.
[1] Enter Kinomap to select [More] page;
[2] Select to add more fitness equipment;
[3] Select and click elliptical icon;
[4] Tap iConsole entrance;
[5] Tap the matching devices like 'iConsole-XXXX' (X means random digit) to pair;
[6] Find related videos to start your favorite running mode.

Kinomap

Supported versions for KINOMAP:
-For Android devices: 5.0 or later.
-Requires iOS 9.0 or later. Compatible with iPhone, iPad, and iPod touch.

# [Download on the

u App Store

ANDROID APP ON

'?. GOOg[Q play INTERSPORT ATHLETICS SA
18-20 SOROU

15125 MAROUSI

GREECE +302102806019

32




YINTERSPORT

THE HEART OF SPORT

E4.1
HAEKTPOMATINHTIKO
EAAEINTIKO

GREEK MANUAL




2HMANTIKEZ OAHINEZAZOAAEIAZ

MapakaAoUpue QUAAETE AUTO TO £yXEIPIBIO O ACQPAAEG MEPOG VIO VO UTTOPEITE VA avaTpégeTe EUKOAQ o€ auTo.

1.

© N o

10.

11.
12.

13.

Eivar onuavTikd va diaBdoete oAOKANPO TO £yXEIPIDIO TTPIV GUVOPHOAOYACETE KAl XPNOIMOTIOINCETE TO PNXAVNHA. ACQAANG Kal
OTTOTEAEGUATIKA XPron MTTOPEi va emMTEUXBEI JOVO av To Pnxavnua cuvapuoAoynBei, cuvTnpeiTal Kal XpnoIPOoTIoIEITal CWOTA.
Eival otnv €uBuvn cag va diac@aAioete 0TI 6AOI Ol XPAOTEG TOU HNXAVAMOTOG £€X0UV EVNUEPWOEI yIa OAEC TIG TTPOEIBOTTOINTEIG
Kal TIG TIPOQUAAEEIG.

Mpiv EekiviioeTe OTTOIOBATTOTE TTPOYPAUMA EEACKNONG TIPETTEI VO GUMPBOUAEUTEITE TO yIATPO 0AG YIa va EAKPIPWOETE Qv
BpiokeoTe og OTTOIAOATIOTE IATPIKI 1] QUOIKNA KATAOTAOT TToU Ba PTTopouae va BEael TNV uyeia ) Tnv ac@daAeid oag o€ Kivouvo, i
TToUu Ba oag euTTOdICE va XPNOIKOTIOIEITE TO PNXAvNua owoTd. H cupBouln Tou yiatpoU oag gival ouciwdng av TTaipveTe
@Apuaka TTou eTTNPEACOUV TOUG TTOAUOUC TNG KApdIAg 0ag, TNV TTiECT 0ag A Ta ETTITTEdA XOANOTEPIVNG.

Na divete onuacia ota oAuaTa Tou CWHATOS oag. AavBaouévn i UTTEPPOAIKN eEACKNGN UTTOPEI va KAVEl KaKO OTnv uyeia oag.
ZtapatioTe TNV e€doknon av aioBavoeite K&Tolo aTmd Ta TTAPAKATW CUPTITWHATA: TTOVO, OQIEIuo 0To T B0G, appubuia,
uTTEPPOAIKO Aaxaviaoua, TTovokEQaho, Caldda A aicOnua vautiag. Av aicBavBeite KATTolIa aTTd TIC TTAPATIAVW KATACTACEIC,
TIPETTEI VO CUPBOUAEUTEITE TO yIATPO GAG TTPIV OUVEXICETE PE TO TTPOYPAPHa €€A0KNONAS OaG.

Kpatdre Ta TTaudId Kail Ta {Wa JakpId atro 1o unxavnua. To pnxavnua €xer oxedliaoTel JOVO yia Xprion atro eVAAIKEG.
XPNOIYOTTOIEITE TO uNXAVNHa O oTaBEPr €TTITTEON EMIPAVEIA PE £va TTPOOTATEUTIKO KAAUMMA YIa TO TTATWHA A TO XaAi gag. MNa
vVa €i0TE Oiyoupol yIa TNV ac@AAeId oag, To unXavnua TTpETTel va €xel To AiyoTtepo 0.5 yétpa yupw atrd auTo.

MpIv XpNOIUOTTIOINCETE TO INXAVNUA, EAEYETE OTI TA UTTOUAGVIA KAl T TTASINABIA €ival OQIYPEVA PHE AOPAAEIQ.

H ao@daA&ia Tou gnxavApaTog YTropei va d1ac@aAioTel JOVO av TO EAEYXETE TAKTIKA yia {NUIES 1 POOPEG.

Na XPNOIYOTIOIEITE TTAVTOTE TO INXAVNUA OTTWG 0Ag UTTOOEIKVUOUUE. Av BPEITE EAATTWHATIKA EEOPTANATA EVW) OUVAPUOAOYEITE N
EAEYXETE TO PNXAvNua, rj akouTe acuvrBioToug BopuBoug va TTPoEPXovVTal aTrd TO uNXavnua Katd Tn diIdpKela TNG XpAong,
OTOMOTAOTE APECWG. Mn XPNOIYOTTOINCETE TO PNXAvVNUa PEXP! va eTTIBI0POwWOET TO TTPOBANUa.

Na @opdTte KatdAANAa pouxa OTav XPNOIKMOTIOIEITE TO NXAVNHA. ATTOQEUYETE VO QOPATE PapdIA pouxa TTOU PTTOPEI va TTIaCTOUV
OTO MNXAvnua i TTOU PTTOPOUV Va TTEPIOPICOUV ) va gUTTOdIcOUV TNV Kivnon.

To punxavnua €xel eAeyxBei kal moTotroinBei oe EN957 1a¢ng H.C. KatdAANAo yia oIKIOKA&NUIETTAYYEAUATIKA XPOon O€
EOWTEPIKO Xwpo. MéyioTo Bapog xpriotn: 130 kIAG. H ikavdTnTa @pevapiopaTog eival aveEdptntn atré Tnv TaxuTnTa.

To unxavnua dev gival KataAAnAo yia BepatreuTikn Xpnon.

MPETTEl VA TTPOCEXETE OTAV ONKWVETE | METOKIVEITE TO NXAVNUA WOTE VO PNV TPAUUATIOETE TNV TTAATN 0aG. XpNOIUOTTOIEITE
TTAvTa TIG KATAAANAEG TEXVIKEG avUiywaong Kai / 1) va ¢ntaTte BoABeia av To KPIVETE aTTapaiTnTo.

OAa 10 agaipolueva TuAPaTa (T1.X. TETAAIA, KABIopa... K.A.TT.) Xpeiddovtal ouxva ouvtripnon. EAEyETe Ta TTavTa TTpIV TN
xpnon. Av Katolo e§apTnua £xel OTTACEI 1} XAAOPWOEL, TTAPAKAAOUNE AVTIKATAOTAOTE TO AuECcA. MTTOPEITE va XPNOIJOTTOINCETE
TO TTOONAATO/ EAAEITTTIKO 0ag OTav €TTAVEABEI O€ KAA KOTAOTOON.

34



2ET 2YNAPMOAOIHZHZ

ol ©] © OO

©E(45)-2  ©B.5*20(3311 @10(42)-4  DE5xRI5(35FS  O15(39)-4

OtOH m) wm) =

8327  MB(36)-6 M5x10{47)4  ST4x16(38}-10  M4x10(48)4

) ) e |

MBx15(46)2  M8x20(37)-5 M8%40(40)4
MB%50(31)4 ME*63 % 20(34)-2
M1 0% 50{41)~4 D10%56(44)-2

O
<
{> |
o |
N ~
MEPIFPA®H  |[XAPAKTHPIZTIKA|  TMX.
5x80x80S 1
KAEIAI ALLEN
KAEIAI ALLEN SX35X85S 1
KAEIAI ALLEN 6X40X120 1
KAEIAI 15081 7# 1
1
KAEIAIKATEABIAI

35



NO. NAME SPECIFICATION QTY
Allen C.K.S. half thread screw

31 M8x50%20 4
Spring washer

32 o8 7
Flat washer

33 D8.5xP20xt1.5 11
Allen C.K.S. half thread screw

34 M8x65%20 3
Curve washer

35 ®8.5xR25%t2.0 6
Hex self-locking nut

36 M8 6
Allen C.K.S. full thread screw

37 M8x20 6
Philips C.K.S. self-tapping screw

38 ST4x16 10
Wave spring washer

39 ®15 4
Allen C.K.S. half thread screw

40 M8x40%20 4
carriage screw

41 M10x50x%20 4

42 Flat washer ®10 4
Allen C.K.S. hollow screw

44 $10%56.5-M6x20 2
Flat washer

45 o6 2
Allen C.K.S. full thread screw

46 M6x%15 2
Philips C.K.S. full head screw

47 M5x%10 4
Philips C.K.S. full head screw

48 M4x10 4

36



2YNTOMH NAPOYZzIAzH

Console

TEXNIKA XAPAKTHPIZTIKA

Handle pluse
Handle bar
MONTEAO E4.1 Arm upper
AIASTASEIS 1300x530x1600mm
SXEZH 8
METAAOSHS/KINHEHE
TPOXOZ 6kg
EMINEAA ANTIETAZHE 32 Bottle cage
AIASKEAIZMOS 330X 175MM

Arm lower

Wheel
Front stabilizer

Pedal supporter

Rear stabilizer

37



- OAHrlIEX ZYNAPMOAOI'HZHZ '

Bnua 1:

MpoocapudoTe TOV
eUTTPOCOI0
oTabepoTtroinTA (2) oTo
KUpIO TTAQiCI0
(1)xpnoipoTroiwvTag
podEAEG (33), podEAeS
TUTTOU grover (32) kal
Bideg (31).

BApa 2:

MpooapudoTte TOV
oTTioBio oTaBepoTroinTh
(3) oTo KUpIo TTACiCIO
(1)xpnoiyoTrolwvTag
POdEAEG (33), PODEAEG
TUTTOU grover (32) kai
Bideg (31).

38



BAua 3:

1. TpoocapudoTE TV dIAKOOUNTIKI Awpida
(89) oTo Avw PEPOG TOU
opBoaoTdrn(4),BydATe TO KGAUPHQ (16) aTrd
TO KUpPIO TTAQicI0 (1) Kal TOTTOBETAOTE TO OTO
TTAvw PEPOG TOu 0pBoaTaTn (4).

2. 2uvdéoTe TNV KoAwdiwon(24) atrd 1o KaTw
MEPOG TOU TTAQICiOU JE TO KAAWDIO(25).

3. lpoocapudoTe Tov dEova (4) aTo KUPIO
TTAQiO10(1) e KApTTUAWTH PodEAQ(35),
podéAa TUTTOU grover(32), Bida(34),
podEAa(33), podéAa TUTTOU grover(32),
Bida(37) ,Bida(34), podéAa(33),
TTagINaoI(36).

4. lpocapudoTe 10 KAAUPPA(16) Kal TNV
dlakoouNnTIKA Awpida(89) oTo KUPIO
TAaiolo(1).

5. BidwoTe v mOoTNPO0ONAKN(14) OTOV AVvWw
opBooTdrn(4) ue duo Bideg (38).

6. Eiodayete Tov agova(15) otov Gvw
opBooTtdrn(4).




BAua 4:

ToOTTOBETAOTE TIG 2 KUMATIOTEG
P0OENEG(39) & aTTO TIG BUO TTAEUPES TOU
agova (15 ), TTpoCcaApPPOOTE TOUG
Bpaxioveg oTAPIENG TWV XEIPOAaBwV(5)
oTov opIfOVTIO oUVOETIKOG agova(15),
Emeita TotroBeToTe POdEAEG(33) Ka
oicTe pe Bideg(37).

BAua 5:

1. TpoocapudOTE TV APICTEPN
XEIPoAapn(L)(6) oTo Bpayxiova
otNPIENG(5),XPNOILOTTOILVTAG KUPATIOTEG
podEAeG(35), Bideg(40) kai
TTagiuadia(36).Kavre To idlo kai yia Tnv
0e€1a TTAeupa.

2. TommoBetAOTE T KOAUMPaATO 17 kal 18

oTtnVv apiotepn xeipoAapn(L) (6) kai o@igre

pE Bideg(38).Kavte 10 idI0 KaI yia TNV
0e€1a TTAeupA.

40



BrAua 6:

TommoBeTAOTE TO APIOTEPS TTEVTAA(L) 13 oTOV
apioTepd cwAnva otnpigng(L)(8),00itTe e
Bideg(41), podéleg(42) kai Bideg e Aapn
KAEIBWPATOG (93).AvTIOTOIXWGS KAVTE TO id10 Kal
yla Tnv 8e&i1é& TTAeupa.

BApa 7:

1. TotmoBeTAOTE TTPWTA TNV KUPATIOTA podEAa (39)
oTov G&ova otipIENs A1 oTnv apioTepr TTAsupd
atTd TO KUPIO TTAQioI0(1),Kal ETTEITA TIPOCAPPOOTE
TO TTIOW PEPOG TOU CWANVA OTHAPIENG TWV TTEVTAA
A2 (L) (8) oTov aEova A1, o@itTte pe podéAeg (33)
Kal Bideg (37).

2. MNpooapupodoTe Tnv Bacn ocuvdeons U A3 (L) (8)oTo
KATw PEPOG Tou Bpaxiova otnpiEng A4 ue 1o KUPIO
TAaiolo(1),00i€Te pe Bideg(44), podéAeg(45) kal
Bideg(46).

3. TomobetnoTe Ta KaAUPpaTa 1(19) kair 2(20) oTo
Bpaxiova otAPIENG(L)(8) kal o@igTe ue Bideg (38).

4. AvTtioToixwg KavTe TO idlo Kal e Tov Bpayiova
otApIEnNg(14) otnv de€ia TTAEUPd. .




BAua 8:

1. lepdaoTe TNV KAAWDdIWON TWV
alodOnNTApwV TTaAuwyv (28) yéoa atod
TO TTAVW PEPOG TOU
opBoaTdaTn(4),£TTEITA OTEPEWOTE TNV
XEIPOAQRH TwV TTaAPwWY (9) oTnv
Baon otpiEng Tou opBoaTdTN (4) Kai
oQigTe PE TNV TTEPIOTPOYIKN Bida T
(22).

2. TomoBetnoTe TNV Bdon yia Tnv
kovooAa(10) oto Tavw pEPOG Tou
opBoaTdTtn (4) kai oQiETe pe Bideg
47).

42



BAiua 9:

1. KouptrwoTe 10 dvw PEPOG Tou KaAwdiou (25)
ME TO KEVTPIKO KaAwdio (30) tTou Byaivel
atTo TNV KOVoOAQ.

2. 'Emeira ouvdéoTe TRV KaOAwdiwon Twv
aloONTAPWYV TTAAPwWYV (28) e TNV
KaAwdiwaon (29) Trou Byaivel atrd TNV
KovooAa. TENOG €1I0AYETE CUPTAPWTA TO
KouTTiouTep (11) Tdvw otnv Baon(10) Tou
agova & otabepoTtroifoTe pe 4 Bideg (49).

3. lMpooapudoTe 10 aploTepd (L) (22) kai de€i1d
(R)(23) kdAuppa NG XEIPOAAPNS péoa atrd
TNV XElpoAaBn Twv TTaApwy (9) otov
opBooTdrn (4) kai oQitTe pe 4 Bideg (48).
-PuBuioTe TNV xe1poAan (9) otnv CwoTh
amroéoTaon atrd Tnv KovooAa(11), TTepitrou
100 mm.




<
<

AIATPAMMA
2YNAPMOAOIHZHZ



ANIZTA EEAPTHMATQN

NO. NEPIFPA®H XAPAKTHPIZTIKA TMX.
Main frame
1 1
Front stabilizer
2 1
Rear stabilizer
3 1
Upright post
4 1
Saddle post
5 2
Body arm upper(L)
6 1
Body arm upper(R)
7 1
Pedal supporter(L/R)
8 2
Handle bar
9 1
Console fixed piece
10 1
Console
11 1
Bottle holder
12 1
Pedal(L)
13 1
Pedal(R)
14 1
Axle ®15x311.5
15 1
Bottom stand post cover
16 1
Body Arm cover 1(Upper)
17 2
Body Arm cover 2(Upper)
18 2
Body Arm cover 1(Bottom)
19 2
Body Arm cover 2(Bottom)
20 2
21 T-shaped rotary knob M8x30 1

45



Handlebar cover(L)

Philips C.K.S. full head
screw

48 M4x10
Philips C.K.S. full head
screw
49 M5%10
Upright post decoration
strip
89
Knob
93

22 1
Handlebar cover(R)

23 1
Motor communication wire

24 1
Consolecommunication wire

25 1
Handle pulse connection wire

28 2
Consoleconnectionwire

29 2
Consoleconnectionwire

30 1
Allen C.K.S. half thread screw 8x50%20

31 4
Spring washer

32 P8 7
Flat washer 08.5x®20xt1.5

33 11
Allen C.K.S. half thread screw

M8x65%20

34 3
Curved washer 8 5xR25x12.0

35 6
Hex self-locking nut 8

36 6
Allen C.K.S. full thread screw

8x20

37 6

Philips C.K.S. self-tapping screw
ST4x16

38 10
Wave spring washer 15

39 4
Allen C.K.S. half thread screw

40 M8x40%20 4
carriage screw

41 M10%50%20 4
Flat washer

42 10 4

43 Hex self-lockig hut M10 3
Allen C.K.S. hollow screw

44 ®10%56.5-M6%20 2
Flat washer

45 6 2
Allen C.K.S. full thread screw

46 M6x15 2
Philips C.K.S. full head screw

47 M5x10 4

46



47

AIAPAMMA
2YNAPMOAOIHZHZ




48



ANIZTA
EZEAPTHMATQN

NO. NEPIFPA®H XAPAKTHPIZTIKA TMX.

Main frame

1 1
Front stabilizer

2 1
Rear stabilizer

3 1
Upright post

4 1
Saddle post

5 2
Body arm(L)

6 1
Body arm(R)

7 1
Pedal supporter(L/R)

8 2
Handlebars

9 1
Consolefixed piece

10 1
Console

1 1
Bottle holder

12 1
Pedal(L)

13 1
Pedal(R)

14 1

Axle [p15%311.5

15 1
Bottom stand post cover

16 1
Body Arm cover 1(Upper)

17 2
Body Arm cover 2(Upper)

18 2
Body Arm cover 1(Bottom)

19 2
Body Arm cover 2(Bottom)

20 2
T-shaped rotary knob

21 M8x30 1
Handlebar cover(L)

22 1
Handlebar cover(R)

23 1
Motor communication wire

24 1

25 Console communication wire 1

49



Magnetic sensor

26 1
Power communication wire

27 1
Handle pulse connection wire

28 2
Consoleconnection outputwire

29 2
Consoleconnectioninput wire

30 1
Allen C.K.S. half thread screw 8x50%20

31 4
Spring washer »8

32 11
Flat washer 08.5xD20xt1.5

33 13
Allen C.K.S. half thread screw

8x63x20

34 3
Curved washer 08.5xR25x%t2.0

35 6
Hex self-locking nut 8

36 12
Allen C.K.S. full thread screw

8x20

37 11
Philips C.K.S. self-tapping screw

38 [ST4x16 36
Wave spring washer

39 >15 4
Allen C.K.S. half thread screw

40 M8x40%20 4
carriage screw

41 M10x50%20 4
Flat washer

42 @10 8
Hex locking nut

43 M10
Allen C.K.S. hollow screw

44 ®10%x55-M6%20 2
Flat washer

45 6 2
Allen C.K.S. full thread screw

46 M6x15 7
Philips C.K.S. full head screw

47 M5x10 4
Philips C.K.S. full head screw

48 M4x10 4

50



Philips C.K.S. full head screw

49 M5x%10
power adapter

50
motor

51
Body Arm bushing

52 ©38x15.4
End cap

53 D25xt1.5
Handle pulse set

54
Foam [p22x13.0x420

55
Fly wheel set ®280/6kg

56
Motor belt

57 450PJ6
Magnetic fixed set

58
Spring washer/Circlip for shaft

59 12
Magnetic control fixed axle

60 D12x50
Wheel

61 55X 25.8
Allen large hollow flat head bolts

62 D8x33xM6%15
End cap PT40X80X1t1.5

63
Foot pad [P47x10.5

64
Hex nut

65 M8
Allen C.K.S. full thread screw

66 M8x120
Idler connecting shaft

67 D15%30
Tension pulley

68 D43.5%25.5
Circlip shaft

69 10
Circlip shaft fixed piece 1

70

71 Circlip shaft fixed piece2

51



72 Crank set

73 Disc cover

74 Disc D378.6x32
75 Belt pulley ©263.7%x22.2
76 Crank axle D17x111.3
77 Circlip for shaft 17

78 Allen C.K.S. full thread screw 5/16-18UNC-1"
79 Magnetic induction block

80 Philips C.K.S. self-tapping screw ST4x12

81 Brake tension spring

82 Foam grip D30xt3.0x350
83 Pipe plug D32xt1.5

84 Deep groove ball bearing 6002-2RS
85 Deep groove ball bearing 6000-2RS
86 Motor cover(L)

87 Motor cover(R)

88 Tension pulley

89 Upright post decoration strip

90 Philips C.K.S. Self-tapping screw ST4x25

91 Philips C.K.S. Self-tapping screw ST4x20

92 Brake wire

93 knob

94 Deep groove ball bearing 6203-2RS

95 Roller bush set

96 Hexagon flat head half tooth bolt 10x55x15
97 Power set 1020x®10x8

52



XEIPIZMOZ KOMMNIOYTEP

ENTER : lNa va empepaiwoete OAEG TIG puBUIoEIC.
UP :

Me 10 TTARKTPO QUTO ETTIAEYETE TO TTPOYPAUUA TTOU BEAETE VO AKOAOUBNOETE Kal BiVETE TIG PUBUICEIG TTOU ETTIBUNEITE e augnon

OTOV TOPEQ TTOU BEAETE TTPOG TA TTAVW.
DOWN :

Me 10 TTARKTPO QUTO ETTIAEYETE TO TTPOYPAUUA TTOU BEAETE VO aKOAOUBNOETE Kal BiVeTE TIG PUBUICEIG TTOU ETTIBUNEITE e algnon

OTOV TOMEQ TTOU BEAETE TTPOG TA KATW.

Me Ta TTAAKTPO QUTA UTTOPEITE va BECETE O€ AEITOUpYia i va TEPUATIOETE TNV AEITOUPYia TOU TTPOYPANUATOG TTOU OKOAOUBEITE.

MODE :

Me auTd To TTANKTPO PTTOPEITE VA ETTIAEYETE OAEG TIG DIABETIPES TTAPAUETPOUG TTOU €XEI APXIKA OTIG PUBUICEIC TOU TO KOUTTIOUTEP

IO VO EVNUEPWIVEDTE VIO TNV TTOPEIa TN TTPOTTOVNON GaG.

2nueiwon: Opiopéveg TTAPAUETPOI BeV gival pUBUICOUEVESG OE OPICUEVA TTPOYPANUATA.

Xeipiopog Mpoypappdtwy XeipokivnTta

EYPOZ | NPOEMIA
NeAlO PYOMIZ | EFMENH | AY=HZH/ | NEPIFPA®H
HZ TIMH MEIQZH
1.0t1av n 086vn givai 0: 00, o xpbévog Ba
0:00~99 HETPAEI TTPOG T TTAVW.
XPONOZ 00:00 +1:00
:00 2.0t1av n wpa givai 1: 00 ~99: 00, 6a
HETPAOEI TTPOG T KATW o€ 0.
1.01av n 086vn givai 0.0, n aréoTaon
0.00~99 HETPAEI TTPOG T TTAVW.
ANOZTAzZH 0.00 1.0
9.0 2.0tav n améoTaon gival 1.0 ~ 999.0, 6a
HETPAOEI TTPOG T KATW o€ 0.
1.01av n 086vn givai 0, o1 Beppideg Ba
HETPAOOUV TTPOG TO TTAVW.
OEPMIAEZ 0~995 0 +50
2.01av o1 Beppideg ival 50 ~ 995, Ba
HETPAEl TA KATW o€ 0.
O o16x06 H.R.C. Bagiferal oTnVv nAikia.
Otav n Kapdiakn cuxvoTnTa UTrEPPEi TOV
HAIKIA 10~99 30 +1 oT16x0 H.R.C o apifuég kapdiakwv

ToaApwy Ba avaBoofnivel ota

TPOypPAHpATA.

53



=EKINQONTAZ

2UVvOEOTE TO TPOYODOTIKO Kal N KovooAa Ba evepyoTroinBei
Kal Ba ep@avioel OAeg TIG eTTIAOYEG oTnVv 006vn LCD o€ 2
deuTepOAeTITa (ZXEDI0 1).

(]

<

]

=

—

[ -
S

r—
O
b
o

e,
=,

et

—

=
Zg
“m—

=

\ e

T,

B o |
| o o | |
B o |
S | [ |
S o
A ) ) e
1 [ [ [ 1 [ |
BN [ o [
1 0

T AN A A N N AN AN

2x€010 1

<

N
N
=
{
L

.
—
)
—
=
'

[
m

S

NS
S

e

1

)

=
=

(xd
==
—
[—3
el
m
o

e

e
e

e

e
T,

T

—,

" ¢
S~

e

L

===

———




EMIAOIH MPOMONHZHZ

MatioTte Ta TAAKTPpa UP p DOWN yia va €mAEEETE TO €i00C TOU TTPOYPANUATOG TTOU ETTIOUEITE
Manual xeipokivnta (Zx£010 2)-> Beginner apxdapiog (2x£d10 3) - Advance o€ @oppa (Zx€dio 4) >
Sporty évrovo (Zxéd10 5) > Cardio (2x£010 6) > Watt (Zx€0107).

IME - - IME - - IME -, -
=10~ 7™ = 00 ™ o 101 0 P
"t A bl L ) bl bl )

Ty annl onn “nn

[HA] LU LI L LIL LLLIL

CALORIES CALORIES CALORIES

e — [ em——— fmm——
K] MANLIFL Ll U OC0Liier L Ly L ]
2x€010 2 2x€010 3 2x€dl0 4
TIME

PULSE

CPLR T Y 0 CARIIC

2xéd10 5 2x£010 6 2xéd1o0 7

55




XeipokivnTtn €mAoy MANUAL
Matiote 10 START o710 KUpIo menu & Ba apyioeTte TNV TTpoTTOéVNON o€ manual emAoyH.

1.

2.

3.

4.

MatioTte Ta TAARKTPpa UP r} DOWN yia va emAEEETE TTpOYpapua, eTTIAEETE Manual & émeita Tratriote MODE / ENTER
yia emReRaiwon.

MatioTte Ta mARKTpa UP 1 DOWN yia va puBuioete Tov Xpovo (Zx€D010 8), Tnv atréoTaon (Zx€D010 9), TIG BepUideS
(Zx€010 10), Toug TTaApoug (2x£d10 11) kai €treita Tratriote MODE / ENTER yia emBeBaiwaon.

Matiote 10 TARKTPpO START/STOP& EekivijoTe TNV TTpoTTovnon oag. Matiote Ta mARkTpa UP i DOWNyia va
puBuiceTe TO €TTITTEDO TNG AVTIOTAONG. TO ETTITTESO TNG AVTIOTAONG Ba ENPAVIOTEI OTO TTAPABUPO TNG 066VNG PE TNV
évdeltn WATT, eav dev uttdpéel katrola TIAOYN yia 3 deUuTEPOAETTTA, auTdpaTa Ba aAAalel otnv Evoeign WATT
(Zx€010 12).

Mariote START/STOP yia tTauon Tng mpottovnon oag. MNMatiote RESET & yupioTte 010 apxikd menu.

- ) - - ) - -
V=i Vet Vst
L D"l Ol D"l
DISTANCE
nnn N
LI Ly
n
MANLIFL MANLIHL U
2x€010 8 2x€610 10
lME N N’
V=t 0 ()
Rl Ol !
DAE
(LAN]
MANLAL f b G ]
2x€d10 11 2x€d10 12

56



Beginner emmiAoyn apxdapiog

1.

how

MatioTe Ta TAAKTPa UP 1 DOWN yia va eTTIAEEETE

TTpoypauua ,emAEETE Beginner& éreita ratrijote MODE / ENTER
yia emRepaiwon .

MatAoTe Ta TANRKTPa UP 1 DOWN yia va eAEEETE ueETAlU Twv 1~4
TTpoypauuaTwy Beginner (2x€d10 13) & émeita ratiote MODE /
ENTER yia emBepaiwon .

MathoTe Ta TARKTpa UP 4 DOWN yia va puBuiceTe Tov Xpovo.
MatioTe 10 TARKTPO START/STOP& &eKIviioTE TNV TTPOTTOVNON
oag. MatnoTe Ta TAAKTPpa UP 1 DOWNYyIa va puBuiceTe 10
eTitTedo TNG avTioTaong.

Matiote START/STOP yia TTauon Tng Tpotrévnon oag. MNartioTe
RESET & yupioTe 010 apxIk6 menu.

Advance €1TIAoy o€ OpHa

how

MatioTte Ta TAAKTPa UP 1 DOWN yia va emAEEETE TTPOYPAPUA,

emAEETE Advance & Etteita TTatote MODE/ENTER yia emBeBaiwon.

MatioTte Ta TAAKTPa UP 1 DOWN yia va emAEEETE peTalU Twv 1~4
TTpoypaupaTwy Advance (Zx€dio 14) & émreita atote MODE /
ENTER yia emBeBaiwon .

MatioTte Ta TARKTpa UP 1 DOWN yia va puBuicete Tov Xpovo.
MatioTte 10 TARKTPO START/STOP& &ekivijoTe TNV TTPOTTOVNON OAG.
MatioTte Ta TARKTPpa UP 1 DOWNYyIa va puBuiceTe TO €TTiTTESO TNG
avtioTaong.

Matiote START/STOP yia TTauon Tng Tpotrévnon oag. MNarioTe
RESET & yupioTe o010 apxiké menu.

JEGINNER |

2x€010 13

I

N -

i |

1 e I e i

[ e
FITI|/|:||~ |
[N L

2x€010 14

57



Sporty £mmiAoyn éviovo

1. MatAoTte Ta TTANKTPa UP 3 DOWN yia va eTTINECETE
TTpoypaupa eMAEETE Sporty & étreita TatAote MODE / ENTER
yia emRepaiwon .
2. MNarnote Ta TARKTPa UP ff DOWN yia va €TTIAECETE HETAEU TWV
1~4 Trpoypappatwy Sporty (Zx€d10 15) & meira mariote MODE /
ENTER yia emBeBaiwon .
MathoTe Ta TARKTpa UP 3 DOWN yia va puBuiceTe Tov Xpovo.
MatioTte 10 TARKTPO START/STOP& EeKIvijoTE TNV TTPOTTOVNON
oag. MarnoTe Ta TAAKTPpa UP 1 DOWNYyia va puBuiceTe 10
eTTiTTedO TNG AvTioTAONG.
5. MNarnote START/STOP yia TTavon g Trpotrévnon oag. MNartnoTe
RESET & yupioTe oTo apxikdé menu.

W

EmiAoyn Cardio

1. Marnote Ta TARKTPa UP p DOWNYyIa va eTTIAEEETE
mTpoypaupa, emAé¢Te H.R.C. & émreita ratriote MODE /
ENTER yia emBeBaiwon.

2. Matnote Ta mAAkTpa UP 1 DOWN yia va puBuioete TNV
nAIKia (Zx£0610 16).

3. MMartnote Ta TAAKTPpa UP p DOWN yia va €TmAEEETE OTOXO
KapdIoKAG ouxvoTnTag 55% (2x£610 17).75% 90% n
(TrpokaBopiopévo Ewg: 100).

4. TMMarnote Ta TAAKTPpa UP f DOWN yia va puBuioeTe Tov
XPOVO.

5. Marnote START/STOP yia TTavon tng TTpoTTévnon oag.
MatAoTte RESET & yupioTte oT1o apxikd menu.

|| ||
= |
| | 1 ||
-==-==-=|
Ty (
P | [ |
2x€010 15
AGE - 25
2x£010 16
=0 0™ A
D"l L (!
[ SPEED |
nn nnn
L LUl
u| THRIIO 55 U

2xé010 17




EmiAoyni Watt

1. MatAoTe Ta TANKTPa UP i DOWNYyIa va eTTIAEEETE TTPOYPAUUQ,
emAEgTE Watt & €mrerra marijote MODE / ENTER yia

empepaiwon.
2. MathoTte Ta mANRkTpa UP 1 DOWN yia va puBuioete Tov oT1éX0 O€
WATT. (trpokaBopiopévo: 120, ZxEdI0 18)
3. Marnote Ta TARKTPpa UP ff DOWN yia va puBpioeTe ToV XpOvo. (an [ OTT CECTTTMT
4. Marfote START/STOP key yia va EEKIVAGETE TV UUSIE A [ L R A
mrpotrévnon.farthoTe Ta TAAKTpa UP r} DOWN yia va puBuioete )
10 emimedo og Watt. 2x£d10 18
5. MNarote START/STOP yia TTauon Tng TTpoTTOvVNOoN 0OG.
MatAote RESET & yupioTte oTo apxikd menu.
RECOVERY emiAoyi ETravagopa __ —
= 0 @ ¢ 054 ™1
Me 10 TTANKTPO TNG emavagopds 'RECOVERY ™ petd ammd kdbe =00 0 ¢ .00

doknon 0ag Kal OAOKARpwWON AUTHG CUVEXICETE KAl £XETE TOTTOBETNUEVA
Ta X€PIO 0OG OTOUG aloONTAPES TTAAUWY OTIG XEIPOAABEG KAl TTATHOETE

T0 TTAAKTPO TNG eTTavagopds “RECOVERY”.To ammoTtéAeoua Ba gival

OAeg o1 evdEeiteIg TTOu UTTAPYOUV OTNV 086vN 0ag Ba oTaPATACOUV RECTVERY
EKTOC TN AeIToupyiag Tou xpdvou “TIME”(oxéd1o 19) kai Ba Eekivioel o 3L B MR
TNV avtiotTpo@n YéETpnon amé 00:60 éwg 00:00.21nv 066vn cag Ba Ix£510 19

EM@avVIOTOUV N avakTnBeioa péTpnaon Twv XTUTTWV TNS KapdIdg oag ue
eVOEIKTIKEG TINEG F1,F2....éwc F6 (ox€dio 20). To F1 eival pia

EVOEIKTIKA TIMA KA AAAG OEV QTTOTEAEI IOTPIKO ATTOTEAECUA 1) -
YVWUATEUON i OTOIXEIO YIA 1ATPIKA YVWHOOOTNON. ETAEyovTag Kal TTAAI . L 4 '-‘

10 TTAAKTPO “RECOVERY”00 £TTIOTPEWETE GTNV PACIKI APXIKI) 086vn.
2TNV TTEPITITWON TTOU OTO POVITOP OEV EPPAVICETAI ONUA TWV XTUTTWV
NG Kapdidc To RECOVERY dev AsiToupyei.

RECLVERY

TxES10 20




BODY FAT

. 2€ KATAoTAoN avaPovig, TatnoTe 1o TTANKTPo BODY FAT woTe va LEKIVAOEI N JETPNON KPOTWVTAG TOUG AIoBNTHPES
TTOAMWV.
. 21NV 0806vn Ba TTPETTEl va ONAWOETE TIG TTAPAKATW TTAPANETPOUG TTATWVTAG Ta TTANKTPa UP ff DOWN yia va puBuioeTe
TO QUAO(ZxEDI0 21), TNV NAIKiQ, TO UWOG Kal To BAapog kal étreita TTatAoTe ENTER yia va apxioel n pérpnon.
. Katd tnv didpkeia Tng pETPNoNG KPATAOTE YEPA TOUG a1oONTAPES TTAAPWY Kal oTnv 086vn LCD Ba gugavioTei “=" “= =
(Zx€010 22) yia 8 deuTEPOAETITA PEXPI TO computer va OAOKANPWOEl TNV PETPNON.
. 2Tnv 086vn LCD Ba gp@avioTei katd Tpooéyyion 1o BODY FAT, (2x£010 23) Kal 0 d€iktng padog ocwparog BMI (2x£010
24) yia 30 deuTepOAETTTA.
. Error A@6og privupa:

21nv 006vn LCD epgaviletar ‘== "% = =" (Zx£010 25)—onuaivel OTI dev £XETE KPATAOEI CWOTA TOUG AICONTAPEG.
*E-1-Aev avixveuBnke cwoTd KApdIOKOS TTAANOG.
*E-4—EpgaviCetal 6tav 1o FAT% cival kKatw a11d 5 ) uttepPaivel 1o 50 kai To atrotéAeopua Tou BMI gival katw atmoé 5 i
utrepPaivel To 50 (ZxED10 26).

2x€010 24

— ===§E=== L
HEX - MALE A0Iv FRY FRT
2x€010 21 2x€010 22 2x€010 23
===EE=== :95 — E 'Lf
ML a0av FRT 200 FHT
2x€010 25 2x€010 26

60



2YNAEZH ME (SMART)EZYINH 2YZKEYH

Eival oupBatd pe tnv epapuoyn i Console+ &1Tou PTTOPEITE va EXETE TTPOORACH O€ TTPAYMATIKEG OIAOPOPES KAl XAPTEG,
d1adpaCTIKA BiVTEO TTPOTTOVACEWYV KaI VA KPATATE TO APXEI0 TwV dEdOUEVWY TNG TTPOTTOVNONG 0ag. KatéBaoe oTto smart
phone r} oTo tablet Tnv epappoyr | Console+ atd 1o Google Play yia Android kai atté To APP Store yia IOS 1
XPNOIMOTTOIWVTAG TO TTAPAaKATW Scan QR code.

iConsole Global

i console

[ [1)] EicéNBeTe oTnV e@apuoyr) iConsole kal a@ou dnuIoUpYATETE TOV TIPOCWTTIKG 0OG AOYyapIaoHO KAVTE KAIK OTO
“‘GET STARTED® TT0U BpiokeTal Tavw OgIq.

[2] MNatoTe otroI0dATIOTE ATTO TA TTPOYPAPMATA Kal Ba ep@avioTei auéowg éva TTapdbupo olvdeong éTTou Ba TTPETTE
va OUVOEDETE TNV €Qapuoyr iConsole e TO EAAEITTTIKO pnXavnua.

[3]1 MatioTe yia va yivel oUZeun TNS eQapPPOYAS HE TO EAAEITTTIKO OTav eu@aviaTei To «iConsole -XXXX» (To X onuaivel

TUXQio Ynoio).

Ytmrootnpi{dpeveg ekdooelg yia To iConsole:
-Ma ocuokeuég Android: 5.0 1] vedTEPEG EKDOTEIG.
-MNa ouokeuég 10S: 11.0 A vedTepeg ekdOOEIC. Eival cupBato pe iPhone, iPad, and iPod touch.

61



Eival oupBatéd pe Tnv epappoyn Kinomap (atraiteital ouvdpopn). KatéBaoe oto smart phone ) oo tablet Tnv epappoyn
Kinomap ( Google Play yia Android & APP Store yia 10S).

MpoTtrovAcou o€ OAO TOV KOO0 HE DIadPACTIKA BivTEo Kal dIOOPOMEG.

E€epelvnoe 6Ao TOV KOO0, TTapakoAouBnaoe TIG €mMOOCEIC GOU , HOIPACOU TNV EUTTEIPIA OOU PE OAN TNV KOIVOTNTA TOU
Kinomap.

IMPooKAAEOTE KAl AVTAYWVIOTEITE HE AAAOUG XPAOTES TNG £papuoyns Kinomap ) akdua PTTopEiTe Kal va TTpoTTovnOeiTe povol
OQG ETTEPVWVTAG OTTOIOBATTIOTE TTponyouuEvn £TTidoon oag!

AvalnTtnoTe, TTPAYUATOTTOINOTE AQWN KAl EYKATAOTACTE TNV epapuoyn Kinomap péow Tou
Apple Store yia cuokeuég IOS 4 yéow Tou Google Play yia cuokeuég android.

[1] EioéA6ete otV epappoyn Kinomap kai emAEETe TN oehida [MepioadTepal.

[2] EmAéCTe yia va TTpooBéaeTe TrEPICTOTEPO £EOTTAIGUO YUUVACTIKIG.

[3] EmAéCTE Ka KAVTE KAIK OTO €IKOVIDIO TOU EAAEITITIKOU.

[4] Martiote TNV epapuoyry | Console yia sicodo.

[5] Matnote yia va yivel a0leutn NG epapUoynG e TO EAAEITTTIKO STAV EUPAVIOTEI TO
«iConsole -XXXX» (1o X onuaivel Tuxaio yneio). 2

[6] Bpeite To ayatmnuévo oag Bivreo yia va EeKIVIOETE TNV TTPOTIOVNGOTN 0OC Hlnﬂmap

Ytmrootnpi{opeveg ekdooeig yia 1o KINOMAP:
-Ma ouokeuég Android: 5.0 r} vedTepeg ekdOOEIC.
-MNa ouokeuég 10S: 9.0 A vedTepeg ekdOo€IC. Eival cupPBato pe iPhone, iPad, and iPod touch.

# Download on the } ANDROID APP ON
¢ App Store P> Google play

62



ErTYHZH /MOAHAATQN/ EAAEINTIKQN
H geyyunon 1oxuel yia 8Uo (2) étn amrd Tnv nuepopnvia ayopdg Tou TTPoiovTog

*H eyyunon KaAUTITEl TUXOV KATAOKEUOOTIKO AGBOG.

*H TUXOV avTIKATAoTAOT AvTAAAQKTIKOU €ival OTNV KPion TWV TEXVIKWY.

*H ouvappoAdynaon,o €Aeyxog ,emmBapUvel XpNUATIKG TOV KATAVOAWTH.

*H emiokewn Tou TEXVIKOU TréPaV TwV 14 NUEPOAOYIOKWY NUEPWYV OTTO TNV NUEPOUNVIa ayopdg TMRAPUVEI XPNUATIKG TOV

KATavoAWwTH JE TNV EKACTOTE XPEWON ATTO TNV ETAIPEIA .

*EKTOG opiwv Tou service To unxavnua Ba aTTooTEAAETOI OTO KEVTPIKO Service.

1. BAGBN péoa o€ 14 nUEPESG aTTO TNV NUEPOPNVIa ayopds Ba TTapAAAPPBAVETE HECW PETAPOPIKNG OTTO TOV XWPO TOU TTEAGTN. Z€ aUTh
TNV TTEPITITWON Ta £€00a PETAPOPAG BapuUvouv TRV ETAIPEIQ.

(Epooov gival uTtaimidTNTa TNG GUOKEUNG ).

2. BAA&BN petd Tig 14 nuépeg atmd Tnv nuepounvia ayopdg Ba HETaQEPETE aTTO TOV TTEAATN OTNV YETAPOPIKN TaIpEia . Ta £€0da
METOQOPAG aTTd TNV JETOQOPIKA PEXPI TO Service Kai To avTioTpo®o Bapuvouv Tnv etaipeia. (E@doov gival uramétnta 1ng
OUOKEUNG).

*H gyyunon 1oxuel pévo yia Tov TTPWTO ayopaoTr ToU TTPOoIGVTOG.

*H emokeur) omrolaodATToTe BAGBNG TTPAYMATOTIOIEITAI TO CUVTOUOTEPO dUVATOV.

*KdaBe arraitnon amolnuiwong Tou TTEAATN, €iTe AOyw EAAEIYNGS aVTAAAOKTIKWYV €iTe AOyw KaBUOTEPNONG ETTIOKEUNG, OV €ival duvaTh.

*Ta £€0d0a YETAPOPAG TOU TTPOIOGVTOG OTTO 1) TTPOG TO CUVEPYEIO TNG AVTITTIPOOWTTEIag Ba emBapUvouv Tov TTEAGTN EQOCOV gival

UTTQITIOTATA TOU.

H EFTYHZH AEN IZXYEI

*Ot1av n BAGRN TponABe atrd Kakn XpAon 1) Kok cuvthpnon.

*ETtTiong n gyyunon &gv KaAUTITEl avoAwoIPa & UAIKA TPIBAG OTTWG TTAACTIKA PEPN, TTETANIA, HETAOXNUATIOTEG, INAVTEG,a@pwdn PPN TA
otroia gBcipovtal atrd TNV xprion i dAAng aitiag.

*H gyyunon dgv KaAUTITEl BAGRN 1T UTTAIMIOTNTA PN £E0UCIOBOTNHEVWY ATOUWY YIA TNV ETTIOKEUN .

*H gyyunaon &ev KaAUTTrTeEl BAGRN TTOU TTPOAABE aTTO KOKA oUVapPUOASYNON.

o['1a va 1oX0el N gyyunon TTPETTEl va oUVOdEUETAI ATTO TNV aTTOdEIEN ayopdG.

2€ OAEC TIC TTAPATTAVW TTEPITITWOEIC O XPROTNC ETIRAPUVETAI ME TO KOOTOC ETTICKEWNC KAl OVTOAAGKTIKWV.

*H eTaipeia kal o elcaywyéag dev euBuvovTal yia TUXOV TUTTOYPOPIKA AGOn.

*To TTpoidv €xel £ykpion KukAogopiag otnv EupwTrdiki Koivotnta, CE

| INTERSPORT ATHLETICS SA
18-20 SOROU
15125 MAROUSI

GREECE +302102806019

63




